

SSAB

ANALYYSITODISTUS ANALYSIS CERTIFICATE
ANALYSEBESCHEINIGUNG COMPOSITIO CHIMIQUE CERTIFICAT
СЕРТИФИКАТ АНАЛИЗА

3/3
A 22975 -003
19.12.2017

Päivämäärä Date Datum Date Date
21.12.2017

TPB

Analysi % Chemical composition % Zusammensetzung % Composition Chimique % Анализ массы %

Sulatus nro Cast No Schmelzen Nr. No de coulée № Плавки	Koe nro Test No Prüf Nr. Essai No № Проб	Positiio Item Pos. Poste Поз.	Cekv Ceq Ceq Ceq Ceqv
85447		010	.32

C	SI	MN	P	S	AL	NB	V	TI	CU	CR	NI	MO	N	B
.081	.02	1.34	.012	.003	.037	.026	.005	.001	.041	0.04	0.04	.005	.005	.0002

CEQ=C+MN/6+(CR+MO+V)/5+(NI+CU)/15

Raabe Steel Works

Testaus ja tarkastus
Prüfung und Kontrolle
Испытание и контроль качества

Minna Valkama

MINNA VALKAMA
Valtuutettu tarkastaja
Sachverständiger
Yhtöön nimitetty
Authorized inspection representative
Inspector autoris
Osoite Address: PL 93, P.O Box 93
FIN-02101 RAABE
CIN I AN

Steel manufactured and supplied by Raabe Steel Works is free from radiation.
Производимая на металлургическом комбинате «Raabe Steel Works» и поставленная
заказчику сталь не излучает радиацию.

Y-lunnus Business ID: 2389445-7

Puhelin Telephone: 020 5911
020 5911

DISPATCH LIST/PACKING LIST

Number	Date	Loading order number
22975 03	19.12.2017	44704
Customer's order		
1111308		

Consignee

OY KONTINO AB

HAKINTIE 6

01380 VANTAA FINLAND

Buyer

KONTINO OY AB

PL 27

01301 VANTAA FINLAND

Country of origin

FINLAND

Country of destination

FINLAND

Terms of delivery

DAP (INCOTERMS 2010)
HAKKILA

Mode of delivery

TRUCK

Final destination

HAKKILA

Marks and numbers

Number and description of goods

3 HOT ROLLED STEEL PLATES

Weight

8640 KG

PART DELIVERY

Invoicing weight

THEORETICAL

Item	Quality specification	Charge	Packages	Pcs	Weight kg
	HOT ROLLED STEEL PLATES				
	S355MC EN 10149-2:2013				
	XR3552036				
010	20.00 3000	6000 85447 052		3	8640
		*		3	8640
	CONSIGNMENT TOTAL	***		3	8640
CN	ITEMS				
72085120	010				